
 CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 

SAN DIEGO REGION 

 

ORDER NO. R9-2003-0123 AS AMENDED BY TENTATIVE ORDER NO.  

R9-2012-0026 

 
MASTER RECLAMATION PERMIT 

WITH WASTE DISCHARGE REQUIREMENTS 
FOR THE PRODUCTION AND PURVEYANCE OF RECYCLED WATER  

 

CITY OF SAN CLEMENTE 
WATER RECLAMATION PLANT 

ORANGE COUNTY 
 
The California Regional Water Quality Control Board, San Diego Region (hereinafter 
Regional Board), finds that: 
 
1. On May 4, 1987, the Regional Board adopted Order No. 87-40, “Waste 

Discharge Requirements for Land Disposal of Wastewater by the City of San 
Clemente, Orange County.” 

 
2. On May 20, 1991, this Regional Board adopted Order No. 91-50, “Waste 

Discharge Requirements for the City of San Clemente Water Reclamation Plant, 
Reclamation Projects, Orange County.”  Order No. 91-50 superseded Order No. 
87-40, and updated requirements for the disposal of up to 2.2 million gallons per 
day (MGD) of secondarily treated domestic wastewater for irrigation. 

 
3. On June 21, 1993, this Regional Board adopted Technical Change Order T-1 for 

Monitoring and Reporting Program No. 91-50.  T-1 added Section I, Potable 
Supply Water, to Monitoring and Reporting Program No. 91-50. 

 
4. On July 15, 1993, this Regional Board adopted Technical Change Order T-2 for 

Monitoring and Reporting Program No. 91-50.  T-2 deleted well nos. 3 and 4 
from Section G, Ground Waters of Monitoring and Reporting Program No. 91-50. 

 
5. On October 21, 1993, this Regional Board adopted Technical Change Order T-3 

for Monitoring and Reporting Program No. 91-50.  T-3 modified Section D, Brine 
Interception and Disposal Facilities, of Monitoring and Reporting Program No. 
91-50 by requiring that the liquid depth and freeboard of the storage pond of the 
leachate collection system at the Pacific Golf Course be measured monthly and 
reported semiannually. 

 

 

 

 

 

 



Order No. R9-2003-0123                   Master Reclamation Permit Requirements 

As Amended by Tentative Order No. R9-2012-0026 

   2 

6. By letter dated October 19, 2001, the City of San Clemente (City) was notified 
that Regional Board staff was in the process of reviewing Order No. 91-50 as 
part of the Regional Board’s permit update program.  This Order incorporates 
updated information submitted by the discharger and other information obtained 
by Regional Board staff during the update process. 

 

7. The City of San Clemente Water Reclamation Plant (CSCWRP) facilities consist 
of preliminary treatment, primary treatment, activated sludge secondary 
treatment, and tertiary treatment for recycled water use.  Existing secondary 
treatment capacity is 7.0 MGD, average daily flow.  Tertiary treatment facilities, 
designed to produce effluent that meets the recycled water use criteria 
established in Title 22 of the California Code of Regulations, consist of a 
reclamation forebay, two rapid mix alum mix tanks, coagulation, four dual media 
filters, chlorine contact basin, and a reclamation storage bay.  Current Title 22 
design capacity is 2.2 MGD, average daily flow.  Filter backwash from the dual 
media filters is discharged to the primary clarifiers. Grit and screenings are 
disposed of at the Simi Valley Landfill in Ventura County.  Anaerobically 
digested, dewatered sludge is transported to and disposed of at the Synagro 
Compost Facility in Riverside County and Prima Deshecha Landfill in Orange 
County. 

 

8. Secondary effluent from the CSCWRP is either discharged to the Pacific Ocean 
through the South Orange County Wastewater Authority (SOCWA) San Juan 
Creek Ocean Outfall or sent to the tertiary treatment portion of the plant for 
production of recycled water. The discharge of wastewater through the San Juan 
Creek Ocean Outfall is regulated under this Regional Board’s Order No. 2000-
13, NPDES No. CA0107417.  The discharge of tertiary treated recycled water 
from the CSCWRP is regulated by this Order. 

9. The discharger has identified the following recycled water use areas for disposal 
of tertiary treated Title 22 effluent: 

 

Existing Use Areas Acreage Average Demand (MGD) 

Municipal Golf Course 125 0.35 

Pacific Golf Club 130 0.35 

 
Of the total 130 acres, 42 acres of the Pacific Golf Course overlie the Segunda 
Deshecha Hydrologic Sub Area (HSA) (Hydrologic Basin Unit Number 901.32) of 
the San Clemente Hydrologic Area (HA) (901.30) and 88 acres overlies the San 
Mateo HA (901.40).  The City’s Municipal Golf Course is located entirely within 
the Segunda Deschecha HSA (901.32).  As of the adoption date of this Order, 
the City had not identified any other recycled water users. 
 
 



Order No. R9-2003-0123                   Master Reclamation Permit Requirements 

As Amended by Tentative Order No. R9-2012-0026 

   3 

10. This Order authorizes the use of reclaimed water at the following user sites 
within the San Clemente HA: 

a. The City of San Clemente Municipal Golf Course. 

b. The Pacific Golf Club (a portion of which is located in the San Mateo HA). 

This Order also authorizes the use of recycled water at additional sites within the 
San Clemente HA, provided that such additional sites are approved by the State 
Department of Health Services and the Orange County Department of 
Environmental Health in accordance with Recycled Water Purveyance 
Requirements set forth in this Order.  This Order does not authorize any further 
use of recycled water in the San Mateo HA. 

 
11. The San Mateo Basin is a principal drinking water aquifer of the US Marine 

Corps (USMC) Base, Camp Pendleton.  To prevent recycled water with 
potentially elevated total dissolved solids concentration from impacting the San 
Mateo basin, the Pacific Golf Course has installed a brine interception and 
disposal system along the border of the San Mateo basin at the Pacific Golf 
Course.  The captured brine is pumped to a lined decorative lake (brine disposal 
pond) located in the Segunda Deshecha drainage area at the Pacific Golf 
Course.  Overflow from the lake is discharged to an area in the Segunda 
Deshecha HSA.  USMC staff has indicated their support of the interception 
system.  

 

Regional Board staff noted during an inspection of the PGC on February 20, 
2002 that the discharge of collected brine from the brine disposal pond contains 
elevated total dissolved solids (TDS) concentration, and therefore may cause or 
contribute to exceedences of Basin Plan objectives for TDS within the Segunda 
Deshecha HSA.  Data collected subsequent to the inspection showed TDS 
concentrations in the pond water up to 7,000 mg/L.  In order to protect water 
quality in the Segunda Deshecha HSA, this Order establishes a time schedule 
requiring the City’s brine pond irrigation operation to achieve compliance with 
Basin Plan water quality objectives and also establishes interim effluent 
limitations for the irrigation use of the brine pond water. 
 

12. On September 30, 1986, the City of San Clemente adopted a Negative 
Declaration for the use of recycled water at the PGC in accordance with the 
California Environmental Quality Act (Public Resource Code Section 21000 et 
seq.).  The project as approved by the City contained the following mitigation 
measures for any potential water quality impacts as the result of use of recycled 
water at the PGC: 

a. Surface runoff from the site will be sampled on a regular basis during the 
rainy season (October-March) in drainage channels exiting the site at the 
eastern boundary.  This mitigation measure is contained in the Monitoring 
and Reporting Program for this Order. 



Order No. R9-2003-0123                   Master Reclamation Permit Requirements 

As Amended by Tentative Order No. R9-2012-0026 

   4 

b. A subdrain system beneath irrigated areas of the golf course designed to 
collect leachate water flushed through the system on a periodic basis.  The 
subdrain shall direct leachate water toward evaporating ponds.  The City of 